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Pos Part no. Qty Description
1 7114501 1 SIDE CASING
2 7114463 1 LEVER LOCK
3 7114747 1 ANTRACITE REAR HOPPER (BL UE)
4 2759 8 NUT
5 7114296 1 BACK HOPPER'S RUBBER
6 7114372 1 BACK HOPPER RUBBER STOP
8 7114427 1 MAIN BROOM KNOB ADJUST
9 7114356 1 ROCKER PIPE
10 7114124 2 SCREW 8X35
11 7114138 6 WASHER 8x24
12 7114126 2 NUT M8
13 7114113 10 WASHER 8 X 17
15 7114539 1 ROCKER
16 7114110 11 SCREW 6X10
17 7114438 2 BEARING SUPPORT
18 7114482 2 BEARINGS 6202 2RS
19 7114115 2 WASHER 6X18
20 7114374 1 BRUSH SHAFT
21 7114406 1 BRUSH DRIVING SHAFT
22 7114170 2 DOWEL 6x6
23 7115340 2 SPACER, BRUSH SHAFT
24 7114169 1 KEY 5X5X15
25 7114131 6 SCREW 8X16
26 7114628 1 HANDLE BLACK
27 7114253 2 RUBBER
28 7114116 3 WASHER
29 7114961 2 WHEEL D250
30 7114538 1 BELTES 45 KC500M
31 7114544 1 PULLEY ES 45
32 7114257 6 BUSHING.@20 X15
33 7114468 2 MANUALS WHEEL PIVOT
34 7114243 1 PIVOT
35 7114220 2 NUTM18
36 7114825 1 FRAME RAL 7001
37 7114375 1 REAR MOUSSE KIT
38 7114521 1 RIGHT SIDE FLAP
39 7114520 1 LEFT SIDE FLAP
40 7114119 13  SELF TAPPING SCREW 3.5 X9.5
41 7114137 1 WASHER 12x24
42 7114529 1 CASTER WHEEL
43 7114278 2 BLACK WHEEL'S COVER 0 250
44 7114136 4 WASHER 10X21
45 7114161 1 NUTM10
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46 7114166 4 SCREW

47 7114394 2 FRONT HOPPER SUPPORT STA

48 7114223 1 ANTI VIBRATION

49 7114436 1 SIDE ARM SUPPORT

50 7114347 1 ADJUSTING BUMPER

51 7114262 1 KNURLED RING NUT. 40 M8

52 7114966 1 LABEL

53 7114227 1 LEVER LOCK STRIKER

54 7114444 1 FRONT SIDE MOUSSE KIT

55 7114553 1 @138 M GEAR

56 7114392 1 @48 GEAR

57 7114167 2 OUTER SNAP RING 15

58 7114332 1 SIDE BROOM KNOB ADJUSTMEN T#

59 7114629 1 BLACK SIDE ARM

60 7114234 1 ARM SPACER

61 7114461 2 MOTOR BEARING 6201 2RS

62 7114471 1 PULLEY @82

63 7114362 1 SIDE ARM PIVOT

64 7114620 1 SIDE BROOM PPL 50

65 7114358 1 RUBBER RETAINER FOR THE F

66 7114313 1 FRONTHOPPER FLAP

67 7114704 1 MAIN BROOM KC500M PPL30/4 0

68 7114454 2 FRONT HOPPER SUPPORT

69 7114951 1 ANTRACITE FRONT HOPPER (b lue)

70 7114348 1 REAR FLAP

71 7114242 4  BRACKET

72 7114393 2 ROCKER BUSHING SUPPORT

73 7114276 2 SCREW COVER




